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CHLORIDEION PENETRATION
Information Supplied by Client

HHAS 015

Client: Tianjin Zhonghe Water-Proof Material Co. Ltd. c/o Bestford International Ltd.

Client Address: --
Project: Test on Waterproofing Material (CN 2000B)

Sample Description: @100mm Core drilled from 100mm Cube

Client's Sample ID.: --

Source of Concrete: --

Mix Code: -~

Date Cast: 10-Jul-2006

Location of Drilling: Concrete Laboratory of MateriaLab

Laboratory Information

Client's Ref. : --
W/C Ratio: --

AJ/C Ratio: --

Lab Sample ID.:  RM60080/10A Curing Condition: Moist Curing at 27°C
Date of Drilling: 01-Aug-2006 Date Received:  24-Jun-2006
Date Tested: 07-Aug-2006 Age at Test: 28 days
Test Method: AASHTO T277-93
Test Results
_Average measured diameter of specimen = 99.8 mm
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Total Charge Passed (Adjusted to 95mm Diameter Specimen) = 496 Coulombs
The Qualitative Chioride lon Penetrability Based on Charge Passed (from AASHTO T277-93 : table 1) : Very Low
Remarks: 1.Lab batch ID : RM60080/C
2. This report is to supersede our previous test report no. 061528RMB0080(16).
/ {7 FEB 200
Checked by: L Certified by: Date:
Kwok Chi Wa (Senior Engineer)
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The Hong Kong Accreditation Service (HKAS) has accredited Fugro Technical Services Limited under the Hong Kong Laboratery Accreditation Scheme (HOKLAS) for specific laboratory
activities as listed in the HOKLAS directory of accredited laboratories. The results shown in this report were determined by this laboratory in accordance with its terms of accreditation.
The copyright of this report is owned by Fugro Technical Services Limited. It may not be reproduced except with prior written approval from the issuing laboratory
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REPORT ON ELECTRICAL INDICATION OF CONCRETE'S ABILITY TO RESIST

Remarks: 1. Lab batch ID : RM80080/C

2. This report is to supersede our previous test report no. 061528RM60080(16).

Checked by: V/L { Certified by: J

Kwok Chi Wa (Senior Engineer)

Date:

CHLORIDEION PENETRATION =
Information Supplied by Client e
Client: Tianjin Zhonghe Water-Proof Material Co. Ltd. c/o Bestford International Ltd.
Client Address: --
Project: Test on Waterproofing Material (CN 2000B)
Sample Description: @100mm Core drilled from 100mm Cube
Client's Sample ID.: --
Source of Concrete: --
Mix Code: -- Client's Ref. : --
Date Cast: 10-Jul-2006 W/C Ratio: -- A/C Ratio: --
Location of Drilling: Concrete Laboratory of MateriaLab
Laboratory Information
Lab Sample ID.: RM60080/10B Curing Condition: Moist Curing at 27°C
Date of Drilling: 01-Aug-2006 Date Received: 24-Jun-2006
Date Tested: 07-Aug-2006 Age at Test: 28 days
Test Method: AASHTO T277-93
Test Results
Average measured diameter of specimen = 99.9 mm
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Total Charge Passed (Adjusted to 95mm Diameter Specimen) = 204 Coulombs
The Qualitative Chloride lon Penetrability Based on Charge Passed (from AASHTO T277-93 : table 1) : Very Low
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The Hong Kong Accreditation Service (HKAS) has accredited Fugro Technical Services Limited under the Hong Kong Laboratory Accreditation Scheme (HOKLAS) for specific laboratory
activities as listed in the HOKLAS directory of accredited laboratories. The results shown in this report were determined by this laboratory in accordance with its terms of accreditation.
The copyright of this report is owned by Fugro Technical Services Limited. It may not be reproduced except with prior written approval from the issuing laboratory
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REPORT ON ELECTRICAL INDICATION OF CONCRETE'S ABILITY TO RESIST
CHLORIDEION PENETRATION

Information Supplied by Client

Client: Tianjin Zhonghe Water-Proof Material Co. Ltd. c/o Bestford International Ltd.
Client Address: --

Project: Test on Waterproofing Material (CN 2000B)

Sample Description: @100mm Core drilled from 100mm Cube

Client's Sample ID.: --

Source of Concrete: --

Mix Code: -- Client's Ref. : --

Date Cast: 10-Jul-2006 W/C Ratio: -- A/C Ratio: --
Location of Drilling: Concrete Laboratory of MateriaLab

HIKLAS 015

Laboratory Information

Lab Sample ID.. ~ RM60080/10C Curing Condition: Moist Curing at 27°C
Date of Drilling: 01-Aug-2006 Date Received:  24-Jun-2006
Date Tested: 07-Aug-2006 Age at Test: 28 days

Test Method: AASHTO T277-93

Test Results

Average measured diameter of specimen = 99.8 mm
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Total Charge Passed (Adjusted to 95mm Diameter Specimen) = 269 Coulombs

The Qualitative Chloride lon Penetrability Based on Charge Passed (from AASHTO T277-93 : table 1) : Very Low

Remarks: 1. Lab batch ID : RM60080/C
2. This report is to supersede our previous test report no. 061528RM60080(16).

T7 FEB 2010
Checked by: \vﬂt ‘ Certified by: : / Date: B
Kwok Chi Wa (Senior Engineer)

The Hong Kong Accreditation Service (HKAS) has accredited Fugro Technical Services Limited under the Hong Kong Laboratory Accreditation Scheme (HOKLAS) for specific laboratory
activities as listed in the HOKLAS directory of accredited laboratories. The results shown in this report were determined by this laboratory in accordance with its terms of accreditation.
The copyright of this report is owned by Fugro Technical Services Limited. It may not be reproduced except with prior written approval from the issuing laboratory.
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